woroniss. FCC TEST REPORT

Report No. : FR632813-A

Data: 15 File: D:\Project'2006Q2%T J1]%632813%LANPart 15C11g411g TX CHO6.EMI (20

Level (dBuV/m)
97

Date: 2006-05-07

FCCICLASS B

-GiB

it Attt b ittt E AL CLASS BBV G

19 M -6B
“ 6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site : 03CHOS-HY
Condition : HF-4NT-080410 VERTICAL
EUT : VBMICPT type: UL Vidual core, LWisingle
: ool
Powrar : 120Vacib0H=
adel : FR8532813
Memo : 1lg TX_CHOA2437MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR632813-A

Test Mode : Mode 6
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projecti2006Q24T JI\I2813WLANWPart15C111gt11g TXCH11.EMI (12
117 Level (dBuvim) Date: 2006-05-07
9
FCC CLASS-B
-GilB
0
59 .< 4 a FCC CLASS-B (AVG)
t i e e N »
9 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 03CHOs-HY
Corndition  : HF-ANT-080410 HORIZONTAL
EOT : VM{CPT type: UL V/dual core, LVisingle
: oom)
Porar : 120Vac/50H=
Moadel : FR 832813
Meamao : 11 TE_CHI11 24620MH=
Over Limit EReaddntenna Cable Preamp fnt Table
Freq Lewvel Limtit Line Level Factor Loss Factor Fas Pos Remark
WHz dBuV/m dB dBu¥/m dBuV dB/m dB dB ci deg
1 1066.00 50.08 -23.92 74.00 59.27 24.46 Z.82 30.46 100 0 Peak
2 1066.00 31.59 -22.41 54.00 40.72 24.46  Z2.82 36.46 115 279 hverage
3 1600.00 41.80 -12.20 54.00 47.01 26.90  3.48 33.39 112 75 hverage
4 1600.00 52.38 -Z1.42 74.00 57.84 26.90 3.46 35.62 100 0 Peak
3 2338.00 51.85 -ZZ2.15 7T74.00 52.85 30.24 4.17 353.40 100 0 Peak
7] 2338.00 51.85 -2Z.15 7T4.00 5Z.8> 30.24 4.17 33.40 100 0 Peak
7 Z338.00 39.29 -14.71 324.00 40.29 30.24 4.17 33.40 103 41 hverage
2@ Z462.00 91.60 02.48 30.29 4.33 35.49 103 41 bverage
9 X 2462.00 102.35 103.23 30.29 4,33 35.4% 100 0 Peak
10 Z483.50 60.68 -13.32 74.00 61.%4 30.29 4.36 35.51 100 0 Peak
11 2483.50 45.32 -8.68 34.00 46.18 30.29 4.36 35.51 103 41 bverage
Remark: #8 and #9 Fundamental Signal
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waronise . FCC TEST REPORT Report No. : FR632813-A
Data: 2 File: D:Projecti2006Q24T JI1%32813WLANPart15CV11g111g TX CH11.EMI (12
o Level (dBuvim) Date: 2006-05.07

Site
Condition
EUT

Peovrer
Model
Mema

Site
Condition
EUT

Power
Madel
Mema

FCC CLASS-B

-6lB

FCC CLASS-B (AVG)

: HF-ANT-080410 HORIZONTAL

: VM{CFT type: UL V/dual core, LVisingle
; oom)

: 120Vac/60Hz

: FR 8326815

: 11z TE_CHIL 2482MH=

Data: 3 Fi
Level (dBuVim}
97

49 WW 208
9 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
: O3CHOs-HY

ile: D:\Project'?0060 24T J1[%632813WLANPart15C\11gV11g X CH11.EMI (12

Date: 2006-05-07

FCC CLASS B

-6alB

WMMWWMWM

: HF-ANT-080410 HORIZONTAL

: VMIICET type: UL V/idual core, LVisingle
: com)

: 120Vacf60Hz

: FR&32815

: 11g TE_CHIL 2452MH=

M -6
19 6B
. G000 6600, 7200, T7800. 8400, 9000
Frequency (MHz)
: O3CHOS-HY
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woroniss. FCC TEST REPORT Report No. : FR632813-A

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:\Projecti20060Q2%T J1[632813WVLANPart 15CV11g\11g TX CH11.EMI {12
7 Level (dBuvim) Date: 2006-05-07
g
ﬁ FCC CLASS-B
] -GilB
59 3 = / FCC CLASS-B {AVG)
N e ]
1]
2 1000 1400, 1800. 2200. 2600. 3000
Frequency {MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT : VMICFU type ULVidual core, LWisingle
1 come)
Power : 120Wacib0H=
Madel . FR 32813
Memo  : llg TE CHI1:2452MHz

Owver Limit ReadAntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

HHz dBnV/m dB dBuV/m  dBu¥V dBE/m dB dB i deg

1066.00 51.68 -22.32 74.00 60.87 24.46
1066.00 32.46 -Z1.34 34.00 41.63 Z24.46
1600.00 55.56 -18.44 74.00 60.82 26.90
1600.00 53.74 -0.26 54.00 58.95 26.90
2318.00 351.29 -22.71 74.00 5Z.29 30.23
Z2318.00 38,72 -15.28 54.00 30.7Z 30.23
246200 87 .86 28.74 30.20
2462.00 9821 99.09 30,20
2483.50 38.84 -15.16 74,00 59.70 30,28
2483 .50 41.87 -12.13 54.00 42.73 30.290

82 36.46 100 360 Peak

.82 36.46 119 343 Average
Ab 35.62 0o 360 Peal

A8 35.59 36 174 Averase |
. 360 Peak

AT 35.40 100 307 Average
.33 35.49 100 307 Average
.33 35.49 100 360 Peak

360 33.51 100 360 Peak

.36 35.51 100 307 Average

o
S SO S S S ] Y] (SR o

e

e |

L

n

P

=

=

=

T N Q0 -0 TN AR | [ —

—_—

Remark: #7 and #8 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Jite
Conditinn
EUT

Porarer
Model
Memo

Site
Conditinn
EUT

Power
Madel
Memo

Data: 8 File: D:\Project'2006Q 24 J11%632313WLANPart 15C111g\11g TX CH11.EMI (12
7 Level (dBuV/im) Date: 2006-05-07

FCCICLASS-B
-GilB

FCC CLASS-B (AVG)

= R e e e e e -]
9 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
: 03CHOS-HY

: HF-ANT-080410 YERTICAL

: VM{CFU type TLVidual core, L¥Wisingle
1 oore]

: 120Wac/b0Hz

: FR 832813

: 1lg TE_CHI112482MH=

Data: 9 File: D:\Project\2006Q2%T J11%632813WLANPart 15C\11g111g TX CH11.EMI (12
o Level {dBuV/im) Date: 2006-05-07
FCCICLASS- B

-GiB

M -
19 6B
9 6000 G600, T200. 7800. 8400. 9000
Frequency (MHz)
: 03CHOS-HY

: HF-ANT-080410 YERTICAL

: VMICFU type: ULVidual core, LWsingle
;oo

» 120Vacia0H=

: FR 832813

: g TE_CHL12462MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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woroniss. FCC TEST REPORT Report No. : FR632813-A

* Test Mode : Mode 7
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projecti2006024T J11\632813WLANPart 15C11121802.11a Tx_Ch149.EMI (14)
3 Lewvel (dBuVim) Date: 2006-06-08
FCC CLASS-B
-GilB
59 1 FCC CLASS-B {AVG)
0 1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : VM{CFU type TLVidual core, L¥Wisingle
; oore)
Porerer o 120Wac/alHz
Model : FR 832813
Mema : B02.11a TE CHI143 5745MH=
Owver Limit FREeadAntenna Cable Preamp tnt Table
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/n dB dB ci deg
1 1298.00 51.17 -22.83 74.00 356.43 26.90 3.46 33.62 100 360 Peak
2 @ 1298.00 41.80 -12.11 54.00 47.12 2690 3.46 35.62 100 360 Average
Data: 2 File: D:\Project2006024%T J1\6328 13WAN ANPart15CV 1a1802.11a Tx_Ch149.EMI (14}
i Level ((BuV/m) Date: 2006-06-08
FCC CLASS-B
-HilB
59 FCC CLASS-B {AVG)
WWWMWM
n 3000 3400. 3800. 4200. 4600. 5000
Frequency (MHz)
Site . D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : VM{CFU type TLVidual core, L¥isingle
. oore)
Powrer + 120Wac/t0H=
Moadel . FR 632813
Memo : BO02.11a TE CHI14% 5745MH=
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woroniss. FCC TEST REPORT

Report No. : FR632813-A

Site
Condition
EOT

Power
Madel
Memo

| @
2@

: HF-ANT-080410 HOFIZONTAL

: VM{CFU type:TLVidual core, L¥Wsingle
: oore)

: 120Vacié0Hz

. FR 632813

: B02.11a TE CH14% 57450 H=

Data: 3 ~ File: D:\Project'2006Q24T JI['632813WL ANPart 15CY11a1802.11a Tx_Ch149.EMI 14}

i Level (dBuV/im) Date: 2006-06-

1
J FCC/CLASSB
17 K
59 j L { i]
frrar e e S e A A e = -ﬁilﬁ
B 5000 5400. 5800. 6200. 6600, 7000
Frequency (MHz)
. D3CHOS-HY

Over Limtit Readintenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark

Mz dBuV/n

2745.00 99.78
5745.00 93.78

dB dBuV/im  dBuV dE/m dB dB cil deg

85.15 33.84 6.64 35.85 100 360 Peak

89.15 33.84 6.64 35.85 133 87 Average

Remark: #1 and #2 Fundamental Signal

Site
Condition
EUT

Porarer
Madel

Memoa

Data: 4 File: D:\Projecti2006Q2% L JI[¥6322 13WVLANPart 15C11121802.11a T).' Ch149.EMI

Lewvel {(dBuVim)
17

14
Date: 2006.06.08

FCC CLASS-B

-6iB

T e TP L P
59 °CC

FCC CLASS-B{AVG)

-GlB

& 7000 7400,

: O3CHO8-HY

: HF-ANT-060410 HORIZONTAL

: VMICFU type ULVidual core, L¥Wisingle
1 come)

: 120Wac/0Hz

: FR 632813

: 802.11a TX CH14%9 5745MH=

T800. 8200. 8600. 9000
Frequency {MHz)
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woroniss. FCC TEST REPORT Report No. : FR632813-A

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 8 File: D:\Projecti2006Q2%L J1]16328 13WVLANPart 15C111a1802.11a Tx_Ch149.EMI (14)
07 Level ((dBuVim) Date: 2006-06-08
FCC CLASS-B

-6ilB

59 FCC CLASS-B{AVG)

T e o =4

1000 1400, 1800, 2200, 2600, 3000
Frequency {MHz)
Site . D3CHOS-HY
Condition : HF-AMNT-080410 VERTICAL
EOT : VM{CPU type TLVidual core, L¥Wisingle
 eore]
Ponarer : 120Wac/alH=
Madel . FRE32813
Mema . 802.11a TX CH149 5745MHz
Owver Limit ReadAntenna Cahle Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
Wiz dBuWV/n dB dBuV/m  dBu¥  dE/u dB dB ci deg
1 1598 00 53 .79 20 21 74 00 59 05 26 .90 3.46 35 A2 100 360 Pesl
[2 @ 1298 .00 50,090 -3.891 54.00 53.35 26.90 3.46  35.62 100 224 bwerage
Data: 9 File: D:\Project20060Q2%L J1[\632213WA0 ANPart 15CV11a%802.11a Tx_Ch149.EMI (14}
. Level (dBuVim) Date: 2006-06-08
FCC CLASS-B
-GilB
59 FCC CLASS-B {AVG)
" 3000 3400. 3800. 4200. 4600. 5000
Frequency {MHz)
Site . D3CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EOT : VMICFU type UTLVidual core, L¥¥single
1 come)
Power : 120Wac/i0H=
Moadel . FR 632813
Mema . 802.11a TX CH149 5745MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 10 File: D:\Project2006024%T J1\632813WAN ANPart15CV 1a1802.11a Tx_Ch149.EMI EH]
ﬁLeveI {dBuim) Date: 2006-06-08
1
FCC CLASS B
I B
2 I ‘ :
i -GilB
9 5000 5400. 5800. 6200, 6600, T000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-4NT-060410 VERTICAL
EUT : VMICFT type UL Vidual core, L¥Wisingle
: oo
Power : 120%acit0H=
Madel : FRE32E813
Memo . 802.11a TE CH143 5745MHz
Over Limit Readintenna Cahle Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBuV/n dB dBuV/m  dBuV  dBE/m dB dB ci deg
1 @ 5745.00 103.35 98.72 33.84 6.64 35.85 100 360 Peak
2@ 2745.00 93,18 88,503 33.84 6H.64 35.85 130 204 Average

Remark: #1 and #2 Fundamental Signal

Data: 11 ~ File: D:\Project'2006Q2%T J11%632813%LANPart 15C111a%802.11a Tx_Ch149.EMI ('14)
117 Lewvel {dBuVin) Date: 2006-06-08

FCCICLASS B
-6dB

T S e o eV B UL VOEP PP S IV P STy Sew o IO VR Ve
59 FCC CLASS-B{AVG)

-6dB
e 7000 7400, 7800, 8200, 8600, 9000
Frequency (MHz)
Site : 03CHOs-HY
Condition : HF-ANT-080410 VERTICAL
EUT : VMICPT type: ULWidaal core, LWsingle
: com)
Power  120Vaci0Hz
Madel : FR 632815
Memo : 802.11a TE CH14%9 5745MH=

Remark : Frequency from 9GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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woroniss. FCC TEST REPORT Report No. : FR632813-A

* Test Mode : Mode 8
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project2006024%T N1I\632813WAN ANPart15CV 1a1802.11a T)'. Ch157.EMI EI
80 Lenel (dBuVim) TDate: 2006-0
FCCICLASS-B
I "
10 : = = -GdB
I U | 1
9 30 84. 138. 192, 246, 300
Frequency {MHz)
Site . 03CHOE-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT . VM(CPU type:TLWidual core, LVisingle
: oo
Power : 120Wac/i0H=
Model . FR 632813
Memo ; BO2.11a TE CH157 5785MH=
Over Limtt Readintenna Cable Preanp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBuV/im dB dBuV/m dBuV dE/m dB dB cn deg
1 Z16.03 32.80 -13.11 46.00 49.41 9.38 2.69 28.73 400 0 Peak
2@ 23%8.44 37.56 -8.44 46,00 52.82 10.87 279 28.93 400 0 Peak
3 266,79 36.94 -0.06 46,00 350.14 12.91 2.80 28.35 400 0 Peak
Data: 2 File: D:\Projecti2006Q2%L JI[6328 13WWLANPart 15C111a1802.11a Tx_Ch157.EMI 13}
80 Level (dBuVim) Trate: 2006-06-
FCCCLASS-B
-6ulB
40 1 53
9 300 440, 580, 720, 260, 1000
Frequency (MHz)
Site . 03CHOE-HY
Conditian @ BI-LOG-2004-1122 HORIZOWNTAL
EOT : VM{CFT type:TLVidual core, L¥Wisingle
. oore)
Ponarer : 120Wac/alH=
Model : FR 832813
Memo . 802.11a TX CH157 5785MHz
Over Limit Readintenna Cahle Preamnp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
HHz dBuV/n dB dBuV/m  dBuV  dBE/m dB dB ci deg
1 @ 556.90 32.53 -6.47 46.00 45.64 18.59 4.36 29.06 127 314 Peak
i 790,80 37.49 -8.51 46,00 38.84 Z1.90 5.62 28.87 100 0 Peak
3m §33.40 39.23 -5.77 46.00 41.44 Z1.25 5.39 29.05 100 0 Peak
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woroniss. FCC TEST REPORT

Report No. : FR632813-A

Site

Data: 3
7 Lewel (dBuVm)

File: D:\Projecti2006Q 24T JI[\6328 13RVLANPart 15C11 1a1802.11a Tx_Ch157.EMI

&7
Date: 2006-06-08

FCC CLASS-B
K]
59 FCC CLASS-B{AVG)
WWWWM
9 1000 1400. 1800. 2200, 2600. 3000
Frequency {MHz)
: D3CHOS-HY

Condition : HF-4NT-060410 HORIZONTAL
EUT : VMICFU type: UL Vidual core, LWisingle
1 eore]
Ponarer o 120Wac/alH=
Model : FR 832813
Mema . B02.11a TX CH157 5785MHz
Owver Limit ReadAntenna Cahle Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/un dB dB ci deg
1 1398.00 5Z2.59 -Z1.41 74.00 57.83 26.90 3.46 35.62 100 360 Peak
A 15398.00 41.59 -12.41 54.00 46.85 26.90 3.46  35.62 100 37 bverage
Data: 4 File: D:\Project2006024T J1\632813WA0 ANPart15CV11a4802.11a Tx_Ch157.EMI (18)
"7 Level (dBuVim) Date: 2006-06-08
FCC CLASS-B
-HlB
59 FCC CLASS-B {AVG)
WWWWWWW
9 3000 3400. 3800. 4200. 4600. 5000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-4NT-0680410 HORIZONTAL
EUT : VMICFU type: UL Vidual core, LWisingle
1 oore)
Ponarer o 120Wac/alH=
Model : FR 832813
Mema . B02.11a TX CH157 5785MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 5 File: D:\Projecti2006024T J111632813WLANPart15C11121802.11a Tx_Ch157.EMI (18)
o Level {dBuV/m) Tate: 2006-06-08
1
FCC CLASS-B
! ]
k li P
n 5000 5400. 5800. 6200, G600, 7000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : VMICFU type ULVidual core, L¥Wisingle
 eore]
Ponarer : 120Wac/alH=
Model : FR 8532813
Mems . 802.11a TX CH137 5785MHz
Ower Limit ReadAntenna Cahble Preanp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/un dB dB ci deg
1 @ 5785.00 938.73 94 .05 33.88 6.64 35.83 100 360 Peak
2@ 5785.00  9Z.59 287.88 33.88 6.64 35.81 135 29 Peak

Remark: #1 and #2 Fundamental Signal

Data: 6 File: D:\Project'i2006Q24L JI[%632813RVLANPart15C111a1802.11a Tx_Ch157.EMI EIB}
17 Level (dBuVim) Date: 2006-06-08
FCC CLASS-B
-GilB
B [ e e R CLAS S B AT
-GlB
9 7000 7400, 7800. 8200. 8600, 9000
Frequency (MHz)
Site : D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : VM{CFU type TLVidual core, L¥Wsingle
. oore)
Porwer : 120%¥ac/é0H=
Modsl : FR 632813
Memo . 802.11a T CH157 5785MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-A

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 10 File: D:\Project\2006Q2'L J1]%6328 13IWLANPart 15C111a¥802.11a Tx_Ch157.EMI (18)
ps Level (dBuVim) Date: 2006-06-08

FCC CLASS-B

-GidB
" W: e W

30 84. 138. 192, 246. 300
Frequency (MHz)
Site . 03CHDE-HY
Condition @ BI-LOG-2004-1122 VERTICAL
EUT : VMICFU type ULVidual core, L¥isingle
1 oo
Porar : 120Vacié0H=
Moadel . FR 632813
Mema : B02.11a TE CHI157 5725MH=
Over Limit Beadintenna Cahle Freamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/m dB dBu¥Vim  dBuV  dB/m dB 4B il deg
[1 @ 31.89 38.01 -1.99 40.00 47.60 18.07 0.97 28.63 100 356 OF |
Z @ 36,48 35.93 -4.07 40,00 47.Z25 16.17 1.16 28 .65 100 356 QP
i@ 3943 35.99  -4.21 40.00 56.33 6.89 1.21 28.63 400 0 Peak
4@ 1533.39 38.70 -4.71 43.50 56.08 9.34 2.19 28.82 400 0 Peak
Data: 11 _ File: D:\Projecti200602'T J1163281 IWLANWPart 150V 1a1802.11a Tx_ChiS7.EMI (18)
s Lewel {dBuVim} Date: 2006-06-08
FCCICLASS-B
-6dB
1 2 K]
40 |
s 300 440. 580. 720. 860. 1000
Frequency (MHz)
Site . O3CHDE-HY
Cordition @ BI-LOG-2004-1122 VERTICAL
EUT : VMICPU type: ULVidual core, L¥single
: com)
Powrar : 120Vaci0Hz=
Model . FRE32813
Memo . B02.11a TE CH157 5785MHz
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBuV  dB/n dB dB cit deg
1 @ 256,90 41.41 -4.539 46.00 47.32 18.29 4.36 29.06 100 0 Peak
2@ 600.30 40,30 -5.70 46.00 46.48 17.94 4,65 28.77 100 0 Peak
3 @ 799.80 40.8Y -3.13 46.00 42,22 21.90 5.62 28.87 100 0 Peak
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 12 File: D:\Project2006Q2' J1]%6328 13%VLANWart 15C111a1802.11a Tx_Ch157.EMI (118)
17 Level {dBuVim) Date: 2006-06-08
FCC CLASS-B
6B
59 4 FCCCLASS-B {AVG)
P Y Co I R L L T L
" 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 05CHOS-HY
Conditinn : HF-ANT-060410 VERTICAL
EUT : VMICPU type: ULVidual core, L¥Wisingle
1 oo
Powrer : 120Vac/tlHz
Model : FRB32813
Mema : B02.11a TE CH157 5735MH=
Over Limit PREeadintenna Cable Preamnp hnt Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBuV  dB/n dB dB cit deg
1 1598.00 54.66 -19.34 74.00 59.92 26.90 3.46 35.62 100 360 Peak
2@ 1598.00 50.18 -3.82 54.00 55.44 26.90 3.46 35.62 100 222 bverage
Data: 13 File: D:\Project'?00602%T 11163228 13WANPart15C111a1802.11a Tx_Ch157.EMI (13)
e Level {dBuVim) Tate: 2006-06-08
FCCICLASS B
6B

59 FCC CLASS-B (AVG)
WWWWMMWWMW

0

3000 3400. 3800. 4200. 4600. 5000
Frequency (MHz)

Site : D3CHOS-HY

Condition : HF-ANT-050410 VERTICAL

EUT : VMICFT type: UL Vidual core, LWsingle

: corel

Powear : 120Vacis0Hz=

Model  : FRE32813

Memo  : 80211aTX CH157 5785MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 14 File: D:\Project'?00602%T JI1'632213W_ ANPart 15C111a1802.11a Tx_Ch157.EMI (18)
11?Leve| {dBuvimy) Tate: 2006-06-08
1
FCCICLASS B
il aB
S il —
o= gl _B'IB
0 5000 5400, 5800, 6200, 6600, 7000
Frequency (MHz)
Site . O3CHO&-HY
Conditinn : HF-ANT-080410 VERTICAL
EUT : VMICPT type: UL Widaal cove, LWsingle
: com)
Powrer o 120Vac/t0Hz
Model : FR 832813
Mems . 802112 TX CH157 5785MHz
Over Limit BReadintenna Cable Freamp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBuV  dB/n dB dB cit deg
| @ 5785.00 101.38 96.70 33.88 6.64 35.83 100 360 Peak
2@ 5785.00  91.50 86.79 33.88 6.64 35.81 100 202 bverage

Remark: #1 and #2 Fundamental Signal

Data: 15 File: D:\Project?006024T J1163281 3% ANPart 15011 1a1802.11a Tx_Ch1S7.EMI (18)
- Level (dBuVim) Date: 2006-06-08
FCCICLASS B
=]
mmﬂwwwmmwwmmmww
59 FCC CLASS-B {AVG)
-60B
. 7000 7400. 7800. 8200. 8600. 9000
Frequency (MHz)
Site : 053CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT : VM[CPU type ULV dual core, LWisingle
: com)
Porer : 120Vaci60H=
Model : FR 632815
Mema : B02.11a TE CH157 5735MH=

Remark : Frequency from 9GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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woroniss. FCC TEST REPORT Report No. : FR632813-A

* Test Mode : Mode 9
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: File: D:\Project20060Q24T JI[\632213%A0 ANPart 15CV11a4802.11a Tx Ch165.EMI g
Level {dBuim) Date: 2006-0
17
FCC CLASS B
HlB
59 4 FCC CLASS-B {AVG)
T A S o ey
e
@ 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : VM{CFU type TLVidual core, L¥Wisingle
1 oore]
Ponarer : 120Wac/alH=
Model : FR. 832813
Mema : B02.11a TE CHIES 5525MH=
Owver Limit FREeadAntenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/un dB dB ci deg
| @ 1064.00 31.46 -Z2.54 54.00 40.632 24.46 Z.82 36.46 100 185 Average
2 @ 1064 .00 49.72 -24.28 74.00 58.91 24.46 Z.82 36.40 100 360 Peak
3@ 1398.00 41.16 -12.84 54.00 46.42 26.30 3.46 35.62 100 36 Average
4 @ 15398.00 53.14 -Z0.86 74.00 58.40 26.90 3.46 35.62 100 360 Peak
Data: 2 File: D:\Projecti2006024%T J1[\632813WAN ANPart15CV1 1a1802.11a Tx_Ch165.EMI 14}
1% Level {(dBuV/m) Date: 2006-06-
FCC CLASS B
6B
59 FCC CLASS-B {AVG)
e i Rt ot S 1 1 2
o 3000 3400. 3800. 4200. 4600. 5000
Frequency {MHz)
Site . D3CHO8-HY
Condition : HF-4NT-080410 HORIZONTAL
EUT : VMICFU type: ULVidual cove, LW single
1 come)
Power : 120%ac/t0H=
Moadel . FR 632813
Mema . 802.11a TX CH185 5825MHz
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womonine. FCC TEST REPORT Report No. : FR632813-A
Data: 3 File: D:\Projecti2006Q2%L JI]16328 13WWLANPart 15C111a1802.11a Tx_Ch165.EMI (14)
11?Level {dBuV/m) Date: 2006-06-08
1
FCCCLASS-B
[ ETi]
o f L o FCCCLASS-F VY|
P s Rt L -{ilIB
n 5000 5400. 5800. 65200. 6600, 7000
Frequency (MHz)
. D3CHO8-HY

Site

Condition : HF-AMNT-080410 HORIZONTAL
EOT : VM{CPU type TLVidual core, L¥Wisingle
. oore)
Povarer 1 120%ac/alHz
Model . FR 632813
Mema : B02.11a TE CHI185 5825MH=
Owver Limtt Readintenna Cable Preanp ant Tahble
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
Wiz dBuWV/n dB dBuV/m  dBu¥  dE/u dB dB ci deg
1 @ 5825.00  99.00 94 .24 33.91  6.65 35.80 100 360 Peak
2@ 5825.00 88.73 83.95 33.93 6.65 35.80 105 19 hverage
Remark: #1 and #2 Fundamental Signal
Data: 4 File: D:\Projectt2006024%T N1I\632813WAN ANPart15CV 1a1802.11a Tx_Ch165.EMI EH}
11?Level {dBuim) TDate: 2006-06-08

FCCCLASS B

-6ilB

59 FCC CLASS-B {AVG])

-GilB
9 7000 7400, 7800, 8200. 8600, 9000
Frequency {MHz)

Site . D3CHO8-HY

Condition ; HF-4NT-060410 HORIZONTAL

EUT : VMICFU type: ULVidual cove, LW single

1 come)

Power : 120Wacib0H=

Madel  : FRE32813

Memo  : 802.11a TX CHI6S 5825MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-A

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 8 File: D:\Project\2006Q2'L J1]%6328 1IWVLANPart 15C111a¥802.11a Tx_Ch165.EMI 1614}
i Level {dBuV/im) Date: 2006-06-08

FCC CLASS-B

-6dB

59 1 FCC CLASS-B (AVG)

R o e . 1

9 1000 1400, 1800. 2200, 2600, 3000
Frequency {MHz)
Site . D3CHOS-HY
Cordition : HF-ANT-080410 VERTICAL
EUT : VMICFU type: ULVidual core, LWsingle
;oo
Powrer o 120Wac/tlHz
Model ; FRB32813
Mema : B02.11a TE CHI18S 5825MH=
Over Limit Beadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥V/m  dBuV  dB/n dB dB it deg
| @ 1398.00 56.01 -17.99 74,00 61.27 26,90 3.46 35.62 100 360 Peak
[Z @ 1298.00 46,35 -T.6Y 54.00 51.59 26.90 5.46 35.62 100 218 Avevage |
Data: 9 File: D:\Project'?00602%T JI1'632213W_ ANPart 15C111a1802.11a Tx_Ch165.EMI (14}
i Level (dBuVim) Date: 2006-06-08
FCCICLASS B
6B
59 FCC CLASS-B (AVG)
O e e =11 | =
L 3000 3400, 3800, 4200, 4600. 5000
Frequency {(MHz)
Site . D3CHOS-HY
Condition : HF-4HNT-050410 VERTICAL
EUT : VMICFU type ULVidual core, L¥isingle
. ool
Porer : 120VaciE0H=
Madel . FR 632813
Mema : B02.11a TE CHI185 5825MH=
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 10 File: D:\Project\2006Q2%T J11%6328 13%LANPart 15C\11ai802.11a TX Ch165.EMI 9
17 Level {(dBuVim) Trate: 2006-0
1
FCCCLASS B
il -6iB
22 3 K \ _ECC SRS SRRV
QT e SRS e -BlIB
a 5000 5400. 5800. 6200. 6600. 7000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EUT : VBMICPT type: UL Vidual core, LWisingle
: ool
Power o 120Vacia0Hz
Madel . FRE32813
Memoa : B02.11a TX CH185 5825MH=

Over Limit Readintenna Cable Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

WHz dBuV/m dB dBuVim  dBuV  dB/m dB 4B il deg

1 @ 5825.00  93.01 93.24 33.93 6.65 35.80 100 360 Peak
2@ 3825.00 88.%90 84.12 33.93 6.65 35.80 120 208 Average

Remark: #1 and #2 Fundamental Signal

Data: 11 File: D:\Project\2006Q2%T J1]%6328 13%WL ANPart 15C111a1802.11a Tx_Ch165.EMI 14}
17 Level {dBu\:m) Date: 2006-06-
FCCICLASS-B
6B
Mmmwww-wwmw
59 FCC CLASS-B{AVG)
-6ilB
n 7000 7400, 7800, 8200, 8600, 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition : HF-ANT-080410 YERTICAL
EUT : VMICPU type ULVidual core, L¥Wisingle
. oo
Porrer : 1d0Vacit0H=
Model : FR 832813
Mema : 802.11a TX CH145 5825MH=

Remark : Frequency from 9GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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woroniss. FCC TEST REPORT

Report No.

FR632813-A

* Test Mode : Mode 10
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 Fi
Level ((BuV/m)
17

ile: D:\Project20060Q 24T J1]¥632813WPart 15C\BT TX_CHOO.EMI {12)

Date: 2006-04-26

3
FCC CLASS-B
6B
59 FCC CLASS-B{AVG)
“GiB
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : O3CHOS-HY
Condition : HF-4NT-060410 HORIZONTAL
EUT : VMICFU type ULVidual core, L¥Wisingle
1 oore)
Ponarer : 120Wac/a0Hz
Madel . FRE32E813
Memo . Bhaetooth TH_CHO0;240ZMHz
Owver Limit ReadAntenna Cahle Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBuV/u dB dBuV/m  dBuV  dE/m dB dB cil deg
1 2390.00 44.24 -20.96 74.00 45.18 30.26  4.26 33.46 100 0 Peak
2 2390.00 3Z.24 -Z1.76 54.00 33.18 30.26  4.26 35.46 136 349 bverage
3@ 2402.00 86,37 a7.31 30.Z26 4.26 353.40 100 0 Peak
4 @ 2402.00  60.00 60.94 30.26  4.26 35.46 136 349 Average
2 2484 .00 44,17 -29.83 74.00 45.03 30.29 4.36 35.51 100 0 Peak
] 2424 .00 3Z.46 -Z1.54 54.00 33.32 30.29 4.36 35.51 136 349 bverage
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 2 File: D:\Projecti2006Q2%T J1]632813WPart15C'BT TX_CHO0.EMI (12)
5 Level {dBuV/m) Date: 2006-04-26
FCC CLASS-B
-GilB
FCC CLASS-B (AVG)
T e SR <
’ 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-4NT-060410 HORIZONTAL
EUT : VMICFU type ULVidual core, L¥Wisingle
1 eore]
Ponarer o 120Wac/alH=
Model : FR832813
Mema . Bhietooth TE_CHOD:2402MHz
Data: 3 File: D:\Projecti2006Q2%T JI%632813WPart 15C'BT TX_CHOO0.EMI (12)
o7 Lewvel (dBuVim) Date: 2006-04-26
FCC|CLASS-B
-GilB
O U DY o e ooy o L g
P I I e e 6B
9 6000 6600, 7200. T800. 8400. 9000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-4NT-0680410 HORIZONTAL
EUT : VMICFT type UL Vidual core, LWisingle
: oo
Ponarer : 120Wac/a0H=
Madal : FRE32E813
Mema . Bhetooth TE_CHO0D:2402MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-A

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:\Projecti2006Q2%T J1]632813WPart15C'BT TX_CHO0.EMI (12)
7 Level (dBuvim) Date: 2006-04-26
[
FCCICLASS-B
-GilB
59 FCC CLASS-B {AVG)
= ® -GilB
M T r
L 1000 1400, 1800, 2200, 2600, 3000
Frequency {MHz)
Site : O3CHOs-HY
Condition : HF-ANT-080410 YERTICAL
EOT : VM{CFU type TLVidual core, L¥Wisingle
; oore)
Power 1 20Vacit0H=
Model : FR 632813
Memo : Bluetooth TE_CHO0:2402MH=

Over Limit Readintenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark

HHz dBuV/im dB dBuV/m  dBuV dE/m dB dB ci deg

L1 159¢.00 33.95 -20.05 54.00 30.2] 265.90 3.46 35.62 100 28 hverage |
2 2354 .00 32,17 -Z1.83 54.00 33.15 30.24 4.20 35.42 110 200 Average
) 2334.00 44,45 -Z0.55 V4,00 45.43 30.24 4.20 35.42 100 0 Peak
4 @ 2402.00 58.35 50.20 30.26 4.25 35.46 11D 200 Average
3@ 240200 81.64 82.58 30.26 4.26 35.46 100 0 Peak
] 2488 .00 32.535 -Z1.45 34.00 33.39 30,30 4.33 35.33 110 200 Average
7 2498.00 44.13 -29.87 74.00 44.97 30.30 4.39 35.53 100 0 Peak
Remark: #4 and #5 Fundamental Signal
SPORTON International Inc. Page No. : 129 of 144
TEL : 886-2-2696-2468 Report Issued Date : Jun. 12, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BB
IC ID : 4626A-UPX001



woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 8 File: D:\Projecti2006Q 24T J1|%632813%Part15C\BT TX_CHO0.EMI {12)
o7 Level (dBuUV/im) Date: 2006-04-26

FCCICLASS-B
-GilB

FCC CLASS-B (AVG)

T e e S S S LSS =t
9 3000 3600, 4200, 4800, 5400, 6000
Frequency {MHz)
Site : 03CHOs-HY
Condition : HF-ANT-080410 VERTICAL
EUT : VMICFU type: ULVidual cove, LW single
;oo
Power 1 20¥acib0Hz
Madel : FR 532813
Memo : Blietooth TE_CHO0;2402MH=
Data: 9 File: D:\Projecti2006Q2%T JI%632813WPart 15C'\BT TX_CHOO.EMI (12)
97 Lewvel (dBuVim) Date: 2006-04-26
FCCCLASS-B
-GilB
LG CLASS.RIAVE
19 = MM -6iE
9 6000 6600, 7200, 7800. 8400. 9000
Frequency (MHz)
Jite : D3CHO8-HY
Condition : HF-ANT-080410 YERTICAL
EOT : VM{CFU type TLVidual core, L¥Wisingle
1 oore]
Power : 120WacislH=
Model : FR 832813
Mema : Blietooth TE_CHO0;2402MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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s FCC TEST REPORT Report No. : FR632813-A

BEGAT

* Test Mode : Mode 11
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: File: D:\Project'i2006Q24T J1[¥632813%Part15C8T TX_CH39.EMI (20} i

1
40 Lewvel (dBuVim) ate: 2006-04-26

FCC CLASS-B
I
3 -GiB
o 30 84. 138. 192, 246, 300
Frequency (MHz)
Site . OSCHOE-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EOT : VM{CFU type:TLVidual core, LWisingle
. oore)
Powrer + 120Wac/é0H=
Model . FR 632813
Memo : Bhaetooth TE_CH32:2441MH=
Ower Limtit Readintenna Cable Preanp ant Table
Freq Level Limit Line Level Factor Loss Factorx Paos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/n dB dB ci deg
1 155.28 33.36 -10.14 43,50 53.08 9.64 2.19 31.56 400 0 Peak
2 238,44 35.13 -10.87 46.00 52.68 10.87 Z2.79 31.21 400 0 Peak
3 | 266.79 40,57 -5.43 46,00 55.73 12.91  2.85 30.92 100 224 Peak

Data: 2 ~ File: D:\Projecti2006Q 2% J111632813WPart 15CBT TX_CH39.EMI (20}
40 Lewvel {{IBuV/mj) Date: 2006-04-26
FCCCLASS-B
6B
:] 3
40 =

MWJW—J

=

300 440, 580, 720, 260, 1000
Frequency (MHz)
Site . D3CHOE-HY
Condition @ BI-LOG-2004-1122 HORIZONTAL
EOT : VM{CPU type TLVidual core, L¥Wisingle
T ooore]
Ponarer : 120Wac/alH=
Model : FR 832813
Memo . Bhuetooth TH_CH39:2441 MHz=
Owver Limit ReadAntenna Cahle Preanp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MWHz dBuV/u dB dBuV/m  dBuV  dE/m dB dB cil deg
1 256,90 32,05 -7.93 46.00 45.94 18.29 4.36 30.64 100 0 Peak
2 265,30 35.87 -10.13 46.00 43.63 18.46 4.45 30.68 100 0 Peak
3 790,80 38.94 -7.06 46.00 41.54 Z1.90 5.62 30.12 100 0 Peak
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woroniss. FCC TEST REPORT

Report No.

FR632813-A

Data: 3
17 Level {dBuVY/m)

File: D:\Projecti2006Q 24T 1[\632813%Part15C\BT TX_CH39.EMI {20)
Date: 2006-04-26

FCC CLASS B
6B
59 FCC CLASS-B {AVG)
-GilB
t T
9 1000 1400. 1800. 2200, 2600. 3000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-4NT-0680410 HORIZONTAL
EUT : VMICFT type UL Vidual core, LWisingle
: oo
Power : 120%acit0H=
Madel : FRE32E813
Mema . Bhetooth TE_CH3%:2441 MHz
Over Limit Readintenna Cahle Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBuV/n dB dBuV/m  dBuV  dBE/m dB dB ci deg
1 2314.00 43,37 -30.63 74.00 44.38 30.22  4.17 35.40 100 0 Peak
2 2314.00 31.97 -Z2.03 54.00 32.98 30.22 4.17 35.40 128 342 Average
3@ 2441.00 8622 87.12 30.28 4.29 35.47 100 0 Peak
4 ¥ 2441.00 59.54 60.44 30.28  4.29 35.47 128 342 bverage
3 2485.00 43,806 -30.14 74.00 44.71 30.30 4.36 35.51 100 0 Peak
f 2488 .00 32.47 -Z1.33 24.00 33.32 30.30 4.36 35.51 128 342 hverage
Remark: #3 and #4 Fundamental Signal
Data: 4 File: D:\Projecti2006Q2%L NI632813Part15C\BT TX_CH39.EMI (20}
i Lewvel (dBuVim) Date: 2006-04-26
FCC CLASS-B
-6ulB
FCC CLASS-B {AVG)
9 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-4NT-060410 HORIZONTAL
EUT : VMICFU type: UL Vidual core, LWisingle
: oo
Fonarer o 120Wac/al0H=
Madel : FRE32E813
Mema . Bhetooth TE_CH3%:2441 MHz
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woroniss. FCC TEST REPORT

Report No.

FR632813-A

Data: 5 File: D:\Projecti2006Q 24T 1|%632813%Part15C\BT TX_CH39.EMI {20)

Level (dBuvm)
a7

Date: 2006-04-26

FCCCLASS B

-GilE

WWWMMMM

49 T T e e 6B
9 6000 6600, 7200. 7800. 8400, 9000
Frequency (MHz)
Site : D3CHOS-HY
Condition ; HF-ANT-080410 HORIZONTAL
EUT : VMICFT type ULVidual core, L¥Wisingle
1 eore]
Power : 120WacislH=
Model  ; FR632813
Memo  : Bhetooth TE_CH3%2441MHz
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FCC TEST REPORT

EROATOMN LAB.

Report

No. FR632813-A

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11
- Lewvel (dBuVim)

File: D:\Projecti2006Q2%L JI[¥632313%Part 15C\BT TX_CH39.EMI (20)

Date: 2006-04-26

FCCCLASS-B
] =
10 3 | -GilB
[
9 30 4. 138. 192, 246. 300
Frequency {MHz)
Site : D3CHOS-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : VMICFU type UL Vidual core, L¥Wisingle
: oo
Fonarer o 120Wac/al0H=
Madel : FRE32E813
Memo . Bhaetooth TH_CH39:2441 MHz
Over Limtit Readintenna Cahle Preamnp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
Wiz dBuV/n dB dBuV/m  dBuV  dE/m dB dB ci deg
1! 32.43 35.99 -4.01 40.00 48.82 17.73 1.01 31.58 400 0 Peak
i 91.29 34.838 -8.6Z2 43.30 353.33 9.18 1.68 31.52 400 0 Peak
3 i 156.63 38.41 -5.09 43.30 357.80 Q.93 2.19 31.80 400 0 Peak
Data: 12 ~ File: D:\Project'?006Q24T 116328 13%Part 15C\BT TX_CH39.EMI (20)
40 Level ((BuV/m) Date: 2006-04-26
FCC CLASS-B
-l
3
a 300 440, 580, 720, 260, 1000
Frequency (MHz)
Site . D3CHOE-HY
Condition @ BI-LOG-2004-1122 VERTICAL
EOT : VM{CFU type TLVidual core, LWisingle
T ooore]
Ponarer : 120Wac/alH=
Model : FR 832813
Memo . Bhaetooth TH_CH39:2441 MHz
Owver Limit ReadAntenna Cahle Preanp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBuV/u dB dBuV/m  dBuV  dE/m dB dB cil deg
[11 206,90 44,11 -1,89 46,00 51,80 12,29 4,36 30,64 100 227 QF |
2 365.30 39.03 -6.97 46.00 46.80 18.46 4.45 30.68 100 0 Peak
3 700,80 39,12 -6.82 46,00 41.72 Z1.90 5.62 30.12 100 0 Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR632813-A

Data:

13
Lewvel (dBUVim)
17

File: D:\Projecti2006Q 24T JI[\632813%Part15C\BT TX_CH39.EMI {20)
Date: 2006-04-26

FCC CLASS B
-6ulB
59 FCCCLASS-B (AVG)
B
9 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-060410 YERTICAL
EOT : VM{CFU type:TLVidual core, L¥Wisingle
1 eore]
Ponarer : 120Wac/alH=
Madal : FRE32E813
Memo . Bhuetooth TH_CH39:2441 MHz
Over Limit Readintenna Cahle Preanp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBuV/n dB dBuV/m  dBuV  dBE/m dB dB cin deg
1 2328.00 43.81 -30.19 74.00 44.81 30.23 4.17 35.40 110 200 Peak
z 232800 32.39 -Z1.61 354.00 33.33 30.23  4.17 35.40 141 197 Average
3@ 2441.00 83.23 24 .14 30.28 4.29 35.47 110 200 Peak
4 X 2441.00 60,14 01.04 30.28  4.29 35.47 141 197 Average
8 2423400 44 .37 -29.63 T4.00 45.22 30.29 4.36 35.51 110 200 Peak
] 2484 .00 3Z.47 -Z1.33 54.00 33.33 30.29 4.36 35.51 141 197 Average
Remark: #3 and #4 Fundamental Signal

Data: 14

File: D:\Projecti2006Q2%1 J11%632313%Part 15C\BT TX_CH39.EMI (20)

Lewvel {{IBuV/mj)
o7

Date: 2006-04-26

FCCICLASS- B

-6uB

FCC CLASS-B (AVG)

L2 M sal
n 3000 3600, 4200. 4800. 5400. 6000
Frequency {MHz)

Site . O3CHO8-HY

Condition : HF-ANT-080410 VERTICAL

EUT : VMICPT type: UL Vidual cove, LWisingle

1 come)

Power : 120%acit0H=

Model  : FR632813

Memo  : Bhuetooth TX_CH392441MHz
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womonine. FCC TEST REPORT Report No. : FR632813-A
Data: 15 File: D:\Projecti200602%T N\632813Part15C\BT TX_CH39.EMI (20}
o7 Level {dBuVY/m) Date: 2006-04-26
FCC CLASS-B
i =]
CCLC G)
49 D il -64B
9 6000 6600, 7200. 7800. 8400. 9000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT : VMICFU type ULVidual core, L¥Wisingle
1 eore]
Ponarer : 120Wac/a0H=
Madal : FRE32E813
Mema : Bhaetooth TX_CH3%2441 MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
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Report No.

FR632813-A

* Test Mode : Mode 12
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1
17 Level (dBuVim)

File: D:\Project2006Q24L J11%32813Part 15CBT TX_CH78.EMI (12}
Date: 2006-04-26

3
FCC CLASS B
-6ulB
59 FCC CLASS-B {AVG)
; -8
9 1000 1400. 1800. 2200, 2600. 3000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-4ANT-060410 HORIZONTAL
EUT : VMICFU type: UL Vidual core, LWisingle
1 oore)
Ponarer : 120Wac/a0H=
Model : FRE32E813
Memo . Bhaetooth TE_CH78:2430MHz
Over Limit Readintenna Cahle Preamnp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/un dB dB ci deg
| 2368.00 44,35 -Z29.62 T74.00 45.31 30.24 4.23 35.44 100 360 Peak
2 @ 2368.00 32.05 -21.95 34.00 33.01 30.24 4.23 35.44 129 342 hverage
3 a 2480.00 B8Z2.38 83.24 30.29 4.36 35.51 100 360 Peak
4@ 2480.00 58,51 29,37 30.29 4.36 33.51 123 342 Average
o @ 2483 .50 58.50 -15.41 74.00 359.45 30.29 4.36 35.51 100 360 Peak
[F] 2483.50 37.22 -16.98 34.00 38.08 30.29 4.36 35.51 129 342 hverage
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 2 File: D:\Projecti2006Q 24T JI[\632813WPart15C\BT TX_CH78.EMI {12)
o7 Lewvel (dBUV/im) Date: 2006-04-26

FCCCLASS-B
-GilB

FCC CLASS-B (AVG)

40 WMWWW =L
@ 3000 3600, 4200, 4800. 5400, 6000
Frequency (MHz)
Site ; D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : VM{CFU type:TLVidual core, L¥Wisingle
1 eore]
Ponarer : 120Wac/alH=
Modal . FR 632813
Mema . Bhetooth TE_CH78:2480MHz
Data: 3 File: D:\Projecti2006Q2L J1]'632813WPart15C\BT TX_CH78.EMI (12)
& Lewvel (dBuVim) Date: 2006-04-26
FCC CLASS B
-tlB
i i e A i S L PSSR ARG ).
19 T T i i 6B
. 6000 6600, 7200. 7800, 8400, 9000
Frequency (MHz)
Site ; D3CHOE-HY
Condition : HF-ANT-060410 HORIZONTAL
EOT : VMICPT type: UL Vidual core, LWisingle
: core)
Poreer + 120Vaci0H=
Madel . FR 632813
Memo : Bhuetooth TX_CH782420MHz
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woroniss. FCC TEST REPORT

Report No.

FR632813-A

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7
% Level (dBuvm)

File: D:\Projecti2006Q2%T 116323 13%Part 15C\BT TX_CH78.EMI (12)
Date: 2006-04-26

FCCICLASS-B
-HiB
59 y FCC CLASS-B {AVG)
| -GilB
J P S PR
® 1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EOT : VM{CFU type:TLVidual core, L¥Wisingle
1 oore]
Ponarer o 120Wac/alH=
Model : FR832813
Memo . Bhietooth TE_CH7&:2430MHz
Ower Limit ReadAntenna Cable Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/n dB dB ci deg
| @ 1398.00 50.97 -23.03 74.00 356.23 26.90 3.46 33.62 100 360 Peak
2 @ 1298.00 30.43 -Z3.57 54.00 33.69 26.90 3.40 35.62 100 24 bhverage
3 a 2334.00 31.90 -4Z.10 74.00 32.90 30.23  4.17 35.40 100 360 Peak
4@ 2334.00 44,02 -Z29.98 T4.00 45.02 30.23  4.17 35.40 100 360 Peak
o @ 2480.00  539.87 B0.33 30.20  4.36 35.51 100 177 Average
o @ 2480.00 84.98 85.84 30.20 4.36 35.51 100 360 Peak
7 @ 2423.50 38.39 -15.61 54.00 39.25 30.20 4.36 35.51 100 177 Average
[g @ 2483.50 62.01 -11.99 74.00 62.87 30.20 4.36 35.51 100 360 Peak
Remark: #5 and #6 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR632813-A

Data: 8 File: D:\Projecti2006Q2%L JI|632813%Part 15C'BT TX_CH7S.EMI (12)
i Level (dBuVim) Date: 2006-04-26

FCCCLASS B
-GilB

FCC CLASS-B (AVG)

# WWW S
9 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EOT : VM{CFU type:TLVidual core, L¥Wisingle
1 oore]
Power : 120WacielHz
Madel : FRa32815
Mern : Bhetooth TE_CH72.2430MH=
Data: @ File: D:\Project2006Q2%{T J1]%632813WPart15C\BT TX_CH78.EMI (12)
o7 Lewvel {dBuVim) Date: 2006-04-26
FCCCLASS B
-6idB
o P A 6B
n 6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 VEETICAL
EUT : VRIICPU type: ULWidaal core, LWsingle
: com)
Power  120Vacia0Hz
Madel . FR 6322813
Memoa : Bhwetooth TX_CH72 24580MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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woroniss. FCC TEST REPORT Report No. : FR632813-A

5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFAs for both WLAN and BT. The connector is I-PEX on antenna

port and it is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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sonronine. FCC TEST REPORT Report No. FR632813-A
6. List of Measuring Equipments Used
. e Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz | Feb. 22, 2006 | Feb. 22, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 29, 2006 | Mar. 29, 2007
(COO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 19, 2006 | Apr. 19, 2007
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ) RG223/U CB029 9kHz — 30MHz | Dec. 22, 2005 | Dec. 22, 2006
Switzerland (COO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Dec. 22, 2005 | Dec. 22, 2006
analyzer (03CHO06-HY)
. Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jul. 25,2005 | Jul. 24, 2006
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
) Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz N/A N/A
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Nov. 22, 2004 | Nov. 22, 2006
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Feb. 1, 2005 Feb. 1, 2007
K (03CHO06-HY)
= Radiation
HF Amplifier MITEQ AFS44 973248 0.1G - 26.5G Jul. 21, 2005 | Jul. 20, 2006
(03CHO06-HY)
. Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 21, 2005 | Jul. 20, 2006
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
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woroniss. FCC TEST REPORT Report No. : FR632813-A

7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 24
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wemonias. FCC TEST REPORT Report No. FR632813-A
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of )
Ci Ci*u(x
Probability u(x) '
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
SPORTON International Inc. Page No. : 144 of 144
TEL : 886-2-2696-2468 Report Issued Date : Jun. 12, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BB
IC ID : 4626A-UPX001




